Roll R Cover Series 3

WWW . HSPUTELIDS.COM
Part No: LBS80

INSTALLATION INSTRUCTIONS

LOAD BAR TO SUIT ROLL R COVER

BAR

|H| |ﬁ| ':‘:

INSTALLATION TIME:45 minutes (Approximately)

* Do not exceed load limit indicated by manufacture.
« If contact with volatile chemicals occur, clean bars with mild detergent and water solution

IMPORTANT

* Read Instructions fully before commencing installation.

* Clean with a mild detergent and water solution

Care Instructions * Do not use abrasive cIe_aners or solven’gs .

» Refer to manufactures instructions applicable to power drill.

* Protect surface against scratches during installation process.

. Refer to Maintenance instructions.
Maintenance

* Pen / Marker * Scissors & Knife
» Soapy water solution » Spanner & Socket
* Allen Key set » Tape measure

Tools Required « Screw driver

* Trim Removal Tool

PERSONAL PROTECTIVE EQUIPMENT:

Rubber Gloves Goggles Hearing Protection

20/8/21 Load Bar 1of12




BOX CONTENTS

PART NO. S2.5-DC-AE-006 (Cross bar) Qty - 2

\

PARTNO. S2.5-DC-SF-004 (Cross bar legs) Qty - 4

PART NO. S2.5-DC-RE-007 (Cross Bar Rubber) Qty - 2

ih\

CN3 LB-IP-001 $2.5-dc-g-002
© ey || [@aes
M6 Channel
M6x12mm HEX M6 x12mm M4 x20mm M6 NUT Not Leg Foam
HEAD Qty - 8 Button head Button head Qty -8 Qty - 8 Cross bar end cap Qty - 8
screw Qty - 8 screw Qty - 4 Y- Qty -4 Y
\<\
\‘\'2;:)
M6 Spring
Washer
Qty x 16
20/8/21 Load Bar 2 0f 12




Place cross bar on a protective mat.

Feed 4 x CN3 ( channel nut ) into each cross bar. locate 2 channel nuts close to each end of the
cross bars.

Fasten loosely into place using M6 x 12mm
hex bolt and M6 spring washer.

1.Place cross bar leg onto the cross

bar.
2.Align channel nut with holes on

cross bar legs.

Repeat steps to all other ends of the cross bars.

20/8/21 Load Bar 3of12




Clean surface

Apply foam tape to all cross bar legs.

Repeat steps to all other ends of the cross bars.

20/8/21

Load Bar

4 0f 12




Un-fasten top cover screw's on both sides. Remove top cover.

Remove and retain track rubber on both side rails.

\ (o

20/8/21 Load Bar 50f 12




Feed 4 x M6 nuts each to left & right tracks. Locate 2 nuts close to front and rear roll r
\ cover clamp position.

{ofo)

With care and assistance place cross bars onto roll r cover tracks and side rails.

20/8/21 Load Bar 6 of 12




As a guide align cross bar leg center to center of front and rear clamp positions of the roll r cover.
Models that come with sports bars: Cross bars will need to be aligned into a position where there is
allowable room.

Z

using M6 x 12mm button head screw and m6 spring washer loosely fasten to M6 nuts in the track.

Repeat steps to all other ends of the cross bars.

20/8/21 Load Bar 7 of 12




Measure and center cross bars to the roll r cover

//iﬂﬂ / 1\ mxx\

Ll e

Measure and equal cross bars to both sides.

20/8/21 Load Bar 8 of 12




Fasten tight all pan head screws to the track channel nuts.

i

Fasten tight all Hex head bolts to cross bar channel nuts.

A

N
/@
(=)
IS

20/8/21 Load Bar 9 of 12




Push rubber molding into position on each cross bar.
Molding to be flush with each end of the cross bar, cut any excess rubber & discard.

\\ C__—= S

Fit load bar end caps to all ends of the cross bars as indicated.

Fasten into position using M4x20mm button head screw.

— ]J 7
2 L?An D @
i )

20/8/21 Load Bar 10 of 12



Using the retained track rubber molding, trim accordingly and fit between and either side of the cross bar legs.

20/8/21 Load Bar 11 of 12




/A il

\ ° )

B

NOTE: The Load rack is rated to carry 80kg combined.
Exceeding the manufacturers recommended limit may cause issues and result to
canceling of your warrnty.

20/8/21 Load Bar 12 of 12




	Blank Page



